

Date : 24/01/2017

Report No: 32077



**DETAILS OF SPECIMEN**

Transparency : Transparent.  
Shape : Cushion Rectangular.  
Cut : Mixed.  
Dimensions : 10.05x8.97x6.47mm.

Weight : 5.11 cts.  
Colour : Blue.



Photograph of tested item not actual size

**IDENTIFICATION**

Refractive Index : 1.718  
Pleochroism :  
Absorption Spectrum :  
Hardness : 8  
Specific Gravity : 3.60  
Advance Testing :

Species : **NATURAL SPINEL.**  
Variety : **SPINEL.**

**COMMENTS**

**GIA**  
Alumni Association



Authorized Signatory  
All Specimens are Tested and Supervised by  
GG(USA) and FGA(UK) Qualified Gemmologists  
[Please Visit [www.cgjlk.com](http://www.cgjlk.com) and  
type the Report Number  
to view your report online]



Center for Gem and Jewellery Pvt Limited

245 1/2, Kubra Building, Galle Road, Colombo 04, Sri Lanka. Tel: +94 112555623 Mobile: +94 77335557, +94 727824119. Email : [nadee@cgjlk.com](mailto:nadee@cgjlk.com) ; [susitha@cgjlk.com](mailto:susitha@cgjlk.com) ; [info@cgjlk.com](mailto:info@cgjlk.com)